ADeLTA

50-840
DUST COLLECTOR

DC-8

PARTS LIST NO. 1347661

DATE:

2/9/04

Page1/ DC-8/DEB

WIRING DIAGRAM (115 VOLT)

BLACK — 4
WHITE < ;E%
CREENU

- MOTOR

WIRING DIAGRAM (230 VOLT)

BLACK — < )
WHIT <4
b— 4
GREEN
- MOTOR




REPLACEMENT PARTS

Ref.

No. Part No. Description

1 901-02-453-1123 32 X 1/2" X #10 SCREW

2 1347663 COVER,FOR 8" IMPELLER, INCL:
909618 COVER, FOR 10" IMPELLER, INCL:

3 1348230 WARNING LABEL

4 1342476 CLAMP

5 50-530 HOSE ,NOTE A

6 1349481 M6 X 20MM LH SCREW

7 1347664 WASHER

8 1347665 8" IMPELLER
909616 10" IMPELLER

9 1342527 18 X 3/8" X 5/16 SCREW

10 901-01-060-0611 20 X 1/2" X 1/4 SCREW

11 1347666 HOUSING,FOR 8" IMPELLER, INCL:
909617 HOUSING,FOR 10" IMPELLER, INCL:

12 1348231 ROTATION LABEL

13 901-01-060-0611 20 X 1/2" X 1/4 SCREW

14 1347667 GASKET

15 1347668 MOTOR ASSY, (1 HP, 1 PH), INCL:

e 1346564 STRAIN RELIEF

* 1347669 CAXCITOR (200 UF)

* 1347671 CORD

. 1348229 WIRING LABEL

17 1343759 115V SWITCH, INCL:

18 400-06-068-0002 SWITCH KEY

19 438-01-017-0141 230V SWITCH, INCL:

20 400-06-068-0002 SWITCH KEY

21 901-02-303-1066 24 X 1/2" X #10 SCREW

22 1340371 KEY

23 1347672 SUPPORT INCL:

24 1348227 WARNING LABEL

25 901-01-060-0611 20 X 1/2" X 1/4 SCREW

26 901-01-060-0605 18 X 1/2" X 5/16 SCREW

27 1347673 BASE

28 1347674 CASTER

29 1347638 24 X 3/8" X #10 SCREW

31 1347675 GASKET

32 1347676 DRUM

33 1348228 NAMEPLATE

34 904-01-031-5655  5/16" WASHER

35 904-02-010-1703  5/16" LOCK WASHER

36 902-01-010-1300  5/16-18 NUT

37 1347640 HANGER

38 1347641 BAND CLAMP

39 1347833 10 X 12MM OPEN END WRENCH

40 50-843 30 MICRON DUST BAG
ACCESSORIES: (Optional)

41 50-841 5 MICRON DUST BAG

* NOT SHOWN

NOTE A: REPLACEMENT HOSE IS PROVIDED OVERSIZE AND MUST BE CUT TO PROPER LENGTH

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing
standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is
presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will
have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid such
charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the
Delta Technical Publications Department or through your service outlet.

Page 2/ DC-8/DEB



